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BLE_2M_Ant0_2478_30~1000
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BLE_2M_Antl_2478_30~1000
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS$247-QP
500l ; 15C RS5247-AVG
; |
40.0
4
30.0 § 1p e
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lozs Remark
MHz ~ dBuV dE ~ dBuV  dBuV B dE
1 0.181 48.75 -15.71 64.46 38.30 0.04 10.41 QF
2 0.181 32.05 -22.41 54.46 21.60 0.04 10.41 Average
3 0.259 45.50 -15.97 61.47 35.10 0.04 10.36 QF
4 0.259 32.00 -19.47 51.47 21.60 0.04 10.36 Average
5 0.332 43.94 -15.46 59.40 33.60 0.03 10.31 QF
6 0.332 30.64 -18.76 49.40 20.30 0.03 10.31 Average
7%  0.402 42.48 -15.33 57.81 32.20 0.00 10.28 QP
8 0.402 29.18 -18.63 47.B1 1B8.90 0.00 10.28 Average
9 0.471 40.41 -16.08 56.48 30.18 -0.02 10.24 QF
10 0.471 28.41 -18.08 46.49 1B.19 -0.02 10.24 Average
11 0.544 39.46 -16.54 56.00 29.30 -0.04 10.20 QF
12 0.544 20.56 -16.44 46.00 19.40 —0.04 10.20 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report Report No. : FR430102B

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS5247QP
50.0 | . | 15C R§S247-AVG
5 i
40.0 I
. 1
30.0 01
20.0
10.0
0.15 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MH=z dBuV dB dBuV dBuV dB dB
1% 0.179 49.06 -15.49 64.55 38.60 0.05 10.41 QP
2 0.179 33.06 —21.49 b54.55 22.860 0.05 10.41 Average
3 0.247 44.87 -16.99 61.86 24.50 0.00 10.37 QF
4 0.247 31.67 -20.19 51.86 21.30 0.00 10.37 Average
5 0.327 41.77 -17.76 59.53 31.50 -0.05 10.32 QP
5] 0.327 30.8B7 —18.66 49.53 20.60 -0.05 10.32 Average
7 0.406 39.42 -18.31 57.73 29.20 —0.06 10.2
g 0.406 30.82 -16.91 47.73 20.60 -0.06 10.28 Average
9 0.471 39.37 -17.12 56.49 29.2 —-0.07 10.24 QP
10 0.471 29,47 -17.02 46.49%9 19.30 -0.07 10.24 Average
11 0.544 38.93 -17.07 56.00 2B B0 -0.07 10.2
2 0.544 20.43 -16.57 46.00 19.30 —0.07 10.20 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report

Report No. : FR430102B

Appendix C. Radiated Spurious Emission Test Data

: - Relative Humidity : 41 ~42%
Test Engineer : Koi Ji TR y 99~ 23°C
Radiated Spurious Emission Test Modes
Mode (BMaSg) Antenna Modulation Channel Frequency gg:z RU Remark
Mode 1 2400-2483.5 0 Bluetooth-LE 00 2402 1Mbps - -
Mode 2 2400-2483.5 0 Bluetooth-LE 19 2440 1Mbps - -
Mode 3 2400-2483.5 0 Bluetooth-LE 39 2480 1Mbps - -
Mode 4 2400-2483.5 0 Bluetooth-LE 01 2404 2Mbps - -
Mode 5 2400-2483.5 0 Bluetooth-LE 19 2440 2Mbps - -
Mode 6 2400-2483.5 0 Bluetooth-LE 38 2478 2Mbps - -
Mode 7 2400-2483.5 1 Bluetooth-LE 00 2402 1Mbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE 19 2440 1Mbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE 39 2480 1Mbps - -
Mode 10 2400-2483.5 1 Bluetooth-LE 01 2404 2Mbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE 19 2440 2Mbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE 38 2478 2Mbps - -
Sporton International Inc. (Kunshan) Page Number : ClofC31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R




waranss. FCC RF Test Report Report No. : FR430102B

Summary of each worse mode

Mode Modulation Ch. ('lz\;eHci) (dléi\</ellrn) (dIéLr:‘/i/tm) M(%rg;n Pol. Z?/Zk Result Remark
1 Bluetooth-LE 00  2389.69 43.20 54.00 -10.80 \% AVERAGE Pass BandEdge
1 Bluetooth-LE 00  4989.00 49.40 74.00 -24.60 H PEAK Pass Harmonic
2 Bluetooth-LE =~ 19 - - - - - - - Band Edge
2 Bluetooth-LE 19  4990.00 49.26 74.00 -24.74 H PEAK Pass Harmonic
3 Bluetooth-LE 39  2484.10 43.96 54.00 -10.04 \% AVERAGE Pass Band Edge
3 Bluetooth-LE 39  4987.00 48.79 74.00 -25.21 H PEAK Pass Harmonic
4 Bluetooth-LE 01  2387.61 43.55 54.00 -10.45 H AVERAGE Pass BandEdge
4 Bluetooth-LE 01  4986.00 48.93 74.00 -25.07 H PEAK Pass Harmonic
5 Bluetooth-LE =~ 19 - - - - - - - Band Edge
5 Bluetooth-LE 19  4983.00 47.46 74.00 -26.54 H PEAK Pass Harmonic
6 Bluetooth-LE 38  2484.04 43.78 54.00 -10.22 \% AVERAGE Pass BandEdge
6 Bluetooth-LE =~ 38  4984.00 47.95 74.00 -26.05 H PEAK Pass Harmonic
7 Bluetooth-LE 00  2372.53 43.47 54.00 -10.53 H Average Pass Band Edge
7 Bluetooth-LE 00  4989.00 49.16 74.00 -24.84 H PEAK Pass Harmonic
8 Bluetooth-LE 19 - - - - - - - Band Edge
8 Bluetooth-LE =~ 19  4983.00 48.16 74.00 -25.84 H PEAK Pass Harmonic
9 Bluetooth-LE 39  2483.92 43.76 54.00 -10.24 H AVERAGE  Pass Band Edge
9 Bluetooth-LE 39  4989.00 48.41 74.00 -25.59 H PEAK Pass Harmonic
10 Bluetooth-LE 01  2386.31 43.54 54.00 -10.46 \% AVERAGE  Pass Band Edge
10 Bluetooth-LE 01  4978.00 48.03 74.00 -25.97 H PEAK Pass Harmonic
11 Bluetooth-LE 19 - - - - - - - Band Edge
11 Bluetooth-LE =~ 19  4990.00 48.71 74.00 -25.29 H PEAK Pass Harmonic
12 Bluetooth-LE =~ 38  2493.22 43.85 54.00 -10.15 H AVERAGE  Pass Band Edge
12 Bluetooth-LE 38  4956.00 48.54 74.00 -25.46 H Peak Pass Harmonic
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Band Edge

2400-2483.5_Bluetooth-LE _CHO0_2402MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1134
95
t FCC PART 150
54
1
iy ) P .
48 : e
Peak
125
16
I %6, 2. 2388, U, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg
1 135077 54.62 74.00 -19.38 38.56 32.31 8.69 30.94 6.00 292 B PEAK
11ﬂLe\leI (dBuVim)
1134
95
i
54
FOLC PART 150 (AVG)
48 1
Av
g 125
16
I 2%, 2. 2388, U, M0
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg
1238631 43.19 54.00 -10.81 2698 32,77 &.77 30.93 640 M B AVERAGE

0
Fundamental

11"Le\iel (dBuVim)
134

1
i
B FCCPART15C
a0

g
48 M
125
163
100 1400. 1800. 200, 2600. 300

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 by e B B B o deg
T 240000 101,94 --vvvm woeeee B5.66 1240 B.81 30.93 6.0 292 B PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCC PARTA5C (AVG)
448
32I5M/_./
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 by e B B B o deg
T 240200 109,68 ----vv -=emm- B4l 1240 850 3093 600 292 B AVERAGE
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CHO0_2402MHz

ANT 0
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART 15C B FCCPART15C
50 a0
1
LA " L A byl b ity b
u ! e [ M
Peak
125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2376.95 55.01 74.00 -18.99 38.85 32.35 8.74 30.93 6.0 297 162 PEAK 1 2400.00 101,65 ----vv -=--m- 85,37 3240 B.81 30.93 6.00 297 182 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 1 44
Av w/w_’_/_“-d
g 125 125
163 163
I I3, 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 2389.69 43.20 54.00 -10.80 2697 32.3% .78 30.93 6.0 297 102 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 240000 10955 ----nm woeeev B28 1240 880 3093 600 297 102 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““Ltwei(ll&]‘ﬂm) 11“ Level (dBuVim)
113§ 1134
915 915
B3 FECPAR 50 i3 FECPARTIEC
650 65,
. FCC PART15C (AVE) FCC PART 15C (AVE)
I ; : )
Peak MMMW 1
"y el
35 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4504.00 40.44 74.00 -33.56 59.30 34.29 154 65.69 @.00 -~ -- PEAK 1 450400 40.11 74.00 -33.89 5897 34.29 154 €5.69 0.00 -~ - PEAC
1 4989.00 49.40 74.80 -24.60 66.41 34.07 12.26 65.34 @.08 - PEAK 1 4530.08 44.88 74.B0 -29.12 63.92 3412 1.2 65.36 e..8 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C50f C31
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Pol. Horizontal Vertical
mL&v&I[ﬂ&J‘ﬂm} o Lewel (dBuV/m)
1138 138
915 915
i FECPART 152 B FECPARTFEC
650 650
FCC PART 15C (AVG) FCC PART 15C (AVG)
e | 3 m,,,.,m* f 2 ]
1 m T i
Peak e P e
35 !
Av
d 163 163
3000 6000, 9000. 12000 15000. 16000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o iy Ml 6 BN Bn & B B o i
1 4336.08 39.%9 74.08 -34.01 59.27 3428 12.87 65.55 8.8 - -- PEAK 1 4330.08 40.00 74.00 -34.00 59.28 34.28 1.7 65.55 8.8 - -- PEAC
1 4099.00 49.26 74.08 -24.74 63.27 34.06 1227 65.34 8.0 - - PEAC 1 4934.00 44.85 74.00 -19.15 63.87 3418 1213 65.35 4.0 - -- PEAC
3 730.0@ 42.64 74.86 -31.9 56.11 35.88 14.98 64.85 @@ - -- PEAK 3 7300.086 42.56 74.80 -31.44 56.63 35.88 14.98 64.85 6.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C6 of C31
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Report No. : FR430102B
3
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 0
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 f 50
AN AL ol st P ! o bttt
44 4B.BM
Peak
325 35
163 163
U U
40 U5k, 44, 2476, 2488, 200 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 24949 5531 74.00 -18.69 39.01 32.40 B8.87 30.97 6.0 162 360 PEAK 1 2430.00 10106 -----v -=--=- B4.75 3240 .88 30.97 6.00 162 360 PEAK
: o LEVEH (4BuVim) i - Level (dBuvim)
1138 1138
1
45 s
B3 i3
650 5.0
FCC PARTA5C (AVG) FLC PART 15C (AVG)
43 J b 48 R ——
Avg y 32‘5\/—\_5./“’_’__’/_”
1&3 16\3
Y 1000 1400, 1800, 20, 2600. 3000
40 U5k, 44, 2476, 2488, 200
Frequency (MHz) ey (e
e f i Linit Read  Ant Cable Preamp  Aux APos TRos
Umt , Read Mt Cable Premp  Auc o - Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
- MW B B W B B B & o deg
Wl dida & B dh & & B a by ST T S BA DA LE RY 60 1 3 AEWE
1 2483.% 43.63 54.00 -10.37 27.32 32.40 8.8 30.97 6.00 162 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70of C31
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Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
45
B FCCPART 15C
650 J k 1
(SRR " el b e b AT
48
Peak
325
163
2440 U5k, 44, 2476, 2488, 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 2497.06 55.57 74.00 -18.43 39.77 32.40 8.7 30.97 6.0 359 162 PEAK
11ﬂLe\leI (dBuVim)
1138
45
B3
650
FCC PART 45C (AVG)
s .
Av
g 325
163
2440 U5k, 44, 2476, 2488, 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg
1 43410 43.96 54.00 -10.04 27.65 32.40 B5.88 30.97 600 359 102 AVERAGE

0
Fundamental
11"Le\iel (dBuVim)
134
1
i
B FCCPART15C
a0
T
18 M
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 2480.00 10228 ----vv -=--=- 85.97 3240 B.88 30.97 6.00 359 182 PEAK
1,"Le\le\ (4BuVim)
1138
1
LB
8.3
65
FCC PART 15C (AVE)
48
SZ‘S\V“‘/_’V‘/—/—/
16.3
1000 1400, 1600, 2200, il 3000
Frequency (MHz)
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m o8 BV dB/m B OB B o deg
1 2480.00 101,19 ----or - U485 .40 8.8 097 6.00 39 10 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2024FCE863R
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Report No. : FR430102B

Mode

ANT

Pol.

Peak

Avg

Peak

Avg

Harmonic

2400-2483.5_Bluetooth-LE _CH39_2480MHz

Horizontal
gLl B
138
a5
B FECPART ¢
50
FCC PART 15C (AVG)
e MWWWWW
It
325
16.3
3 6i00. 9000, 12010, 15000, 16000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos

Freq level Line Margin Level Factor Loss Factor Factor Remark
Wddm BN B B B B B B o by
1 4960.08 39.99 74.80 -34.01 59.88 34.24 12.07 65.48 8.0 - -- PEMC
1 4957.08 48.79 74.80 -25.21 67.81 34.08 1.25 65.35 8.0 - -- PEAK
3 7440.0@ 42.39 74.86 -31.61 56.57 35.88 15.21 65.19 @.ee - -- PEAK
EEI: )
Y|
i3
us
H3
FCCPARTAEC
0
FCC PARTASC V)
! WWWWMWMWWWWWWWM
23
163

20800 2200, 23, 25000

0
Vertical
L)
1134
915
3 FECPIRT T
A
FCCPART 15C (AVG)
e WMWW
35
163
3000 §000. 9000, 12000, 16000, 16000
Frequency (MHz)
Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg

1 4960.00 40.11 74.00 -33.39 59.20 34.24 1207 65.40 0.0 - -- PEAK

7 7440.80 42.76 74.08 -31.24 56.94 35.80 15.21 65.19 0.08 - -- PEAK
30Lewe\(dEqu}

{118

mj

L HPRTIR
i)

FOL AT 15, ()
MWWWWWWMWMMWMWM
14
163

18000 1400, 20800 20, Al 25000

mewmm hmmed
Note: Only the worst case has assessed 18G ~25GHz to test.
Sporton International Inc. (Kunshan) Page Number : C9of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B
4
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT 0
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 j 50
" e POPRTT TN j I i Al il MNWWWWWHW
I s " Il M
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 136122 54.44 74.00 -19.56 38.35 3212 871 30.94 6.00 376 B PEAK 1 2404.00 101,81 ----vv =onee- 85,54 3240 5.80 30.93 6.0 376 b PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCLC PART A5C (AVG) FCC PARTA5C (AVG)
48 4 448
Av W
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 DB3§7.61 43.55 54.00 -10.45 27.33 3238 8.77 30.93 6.0 376 B AVERAGE 1 404,00 9936 ---nev -omeee B3.09 32.40 5.80 30.93 6.0 376 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1l0of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B
4
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT 0
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART15C B FCCPART15C
50 a0
1
el osbla A ) I betsiitedgsppabtibndltent
488 - 4B.BM
Peak
125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 237617 55.01 74.00 -18.99 38.85 32.35 8.74 30.93 6.0 296 263 PEAK 1 2404.00 101,29 ---eev -omeee 85,00 3240 5.80 30.93 6.00 26 263 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 { 44 ‘
Av W
g 125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 138670 43.50 54.00 -10.50 27.29 32.37 8.77 30.93 6.0 295 263 AVERAGE 1 2404.00 98,85 ----ev -onee- 8258 3240 5.80 30.93 6.00 296 263 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl1l1 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



e as. FCC RF Test Report

Report No. : FR430102B

Pol. Horizontal Vertical

1‘,““Le\ml(lIBIJ‘ﬂm) 11“ Level (dBuVim)

113§ 1134

915 915

B3 FECPAR 50 i3 FECPARTIEC

650 65,

FCC PART15C (AVE) FCC PART 15C (AVE)

I : ) : )
Peak L st L™ e e

35 !
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4308.00 39.14 74.80 -34.86 55.03 34.28 12.51 65.68 @.00 -~ -- PEAK 1 4308.00 39.50 74.00 -34.50 5839 34.28 12.51 €5.68 @.00 - - PEAK
1 4986.00 48.93 74.86 -25.87 7.9 34.08 12.24 65.3% Q.8 - -- PEAK 1 4989.08 43.9 74.80 -30.18 62.91 34.87 12.26 65.34 Q.08 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C12 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



SPORTON LAB.

FCC RF Test Report

Report No. : FR430102B

Pol. Horizontal Vertical
mL&v&I(ﬂ&J‘ﬂm} W Level (4Bu/m)
1138 138
915 075
B1.3 B
FCCPART 15C FCC PART 150
650 65,
. FCC PART 15C (AVG) FOC PART 19C AV
48 g \
1 g
Peak mew ) MWMWW
s " paops
Avg
163 1
3000 6000, 9000. 12000 15000. 16000
Frequency (MHz) 3000 £000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Reark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4336.00 40.00 74.08 -34.00 59.28 34.20 1287 65.55 @.00 -~ PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4983.00 47.46 74.08 -26.54 66.50 3410 1.1 65.36 .00 - PEAK 1 4300.00 39.57 74.00 -34.43 58,85 34.20 1.07 €555 0.0 -~ - PEAK
3 730.00 42.85 74.00 -31.95 56.12 35.80 14.98 64.85 0.00 - PEAK 1 73808 42.18 74.86 -31.98 56.17 35.88 14.98 64.85 Q.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 0of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH38_2478MHz

ANT 0
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
o A AT A S
48 4B.BM
Peak
325 35
163 163
U U
40 U5k, 44, 2476, 2488, 200 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2489.86 55.19 74.00 -18.81 38.88 32.40 B8.88 30.97 6.0 113 169 PEAK 1 J478.00 108,23 ----vv -vnee- B3.92 3240 5.88 30.97 6.0 113 169 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
9 - 4 1
Avg NrWJMWHQMW_,HW’“’“_WW—WMA—
325 35
163 163
U U
40 U5k, 44, 2476, 2488, 200 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 49328 43.72 54.00 -10.28 27.42 32.40 8.87 30.97 6.00 113 169 AVERAGE 1 W78.00 9779 --eev oomees B1.48 3240 5.88 30.97 6.00 113 169 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B
6
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT 0
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 / \ 50
[T m Lo Nt W y ! NVRNTRE I WM%MMWWM
44 LI M
Peak
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2488.42 55.05 74.00 -18.95 38.74 32.40 8.8 30.97 6.00 269 249 PEMK 1 2478.00 10,20 -----v -=--m- B3.89 3240 5.88 30.97 6.00 269 249 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
iy J 1 Y ‘
Av \/M_,__/—'”",-‘—_r,_’-
g 325 35
163 163
2440 U5k, 44, 2476 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 243404 4378 54.00 -10.10 27.47 32.80 B.88 30.97 6.0 269 249 AVERAGE 1 M78.00 97.81 --eev oomeee B1.50 3240 B.88 30.97 6.00 269 249 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C150f C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



samonas. FCC RF Test Report Report No. : FR430102B

Pol. Horizontal Vertical
mLevei(m‘ﬂm} 11“ Level (dBuVim)
134 1134
915 075
s FCCRART 150 3
FCCPART15C
850 65,
FCPARTIEC VG FCCPART 15 (V)
48 g )
Peak T il L W
35 "
A !
vy
163 i
3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4956.00 4284 74.80 -31.96 6114 3426 12.85 65.41 .08 - -- PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
2 4334.00 47.95 74.00 -26.05 66.97 3410 12.23 65.35 0.0 - -- PEAK 1 4956.00 40.15 74.00 -33.85 59.25 34.26 12.05 6541 @.00 - - PEAK
3 7434.00 42.26 74.00 -31.74 56.48 35.80 15.15 65.17 @@ - -- PEAK 1 743408 42.58 74.86 -31.42 56.80 35.88 15.15 65.17 @.ee - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



saranas. FCC RF Test Report

Report No. : FR430102B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
i3 975
B FCC PART15C B FCC PART15C
854 1 J L 850
AN Lo il ool e \w ‘vr A ‘\ " Iy " A W " W T ‘\“M IAI e
g s M
Peak
5 35
163 163
U U
pilll %, 162, 238, M, 0 1000 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MG W B BN B B B B o dy
1238605 55.35 74.00 -18.65 39.14 3.7 877 30.93 600 100 104 PEAK T 240000 103,32 ---eem woee- B7.04 1240 B.81 3093 6.0 loe a4 PEK
: o LEVEH (4BuVim) 1  Level (dBuVim
1138 138
1
95 15
8.3 B3
850 850
FOL PART 150 AVG) FLC PART15C (AVG)
48 1 44
Av \’“/V_/"_/-/‘—"’/
9 5 5
16 163
ﬁm 7336, 2360, 138, Ui, U0 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp Aux Mos Tos Lt Real At Cable Preamy  Aux Ros Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level ~ Line Margin Level factor Loss Factor Factor Renark
mEih B B B0 & & B 8 a i MildhEWh B GBI h B & B a g
1 B3 847 4.00-1053 7.3 0.5 87 0.4 600 140 350 Average 1 240400 100,61 -ooeer oeee .3 340 580 NS 60 140 350 AERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B

Mode Band Edge - L

2400-2483.5_Bluetooth-LE _CHO0_2402MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEH (4BuVim) 1  Level (dBuVim)
1138 1138
1
175 75
t FCC PART 15( i FCC PART 15C]
654 650
! ) b it g4
gkt B ’ 4&8M
Peak " ”
13 183
M 1000 1400, 1800, 0. 2500, 3000
B 1336 1362, 1368, U, U4
Frequency (W Frequency (MHz)
- Linit Read  Ant Cable Presmp  Aux  APos TPos
let ) Read Aot Coble Preanp  hux Ao Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

_— Mz dBuVf/m dBwV/m  dB BV dB/m  dB B B m  deg
Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg

1 402,00 101,97 ------ -oov 85,69 340 .81 3093 6.00 296 246 PEAK
1 235025 54.83 74.00 -19.17 38.78 32.30 8.69 30.94 6.0 296 246 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
95 i
i3 LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
a8 : = s I ———
AV M”—j
9 125 125
163 163
U v
B 3. 2362 18, M, U4 1000 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Lot et et Gaile Preamy Ao Whos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Moo e B G dBm B B B a deg Wodwhde & G0 @m B & B a by
1 237664 43.35 34.00-10.65 2019 3.3 874 30.93 6.60 308 262 Average 1 280400 9906 --en --ee-e 079 340 580 3093 6.0 300 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



SPORTON LAB.

FCC RF Test Report

Report No. : FR430102B

Pol. Horizontal Vertical

T L)

113§ 1134

915 915

B3 FECPAR 50 i3 FECPARTIEC

650 65,

FCC PART15C (AVE) FCC PART 15C (AVE)

I : : )
Peak MWM s

s % s
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4504.00 40.89 74.00 -33.11 59.75 34.29 1154 65.69 @.00 -~ -- PEAK 1 450400 39.93 74.00 -34.07 5879 34.29 154 €5.69 0.00 - - PEAC
1 4989.00 49.16 74.80 -24.84 66.17 34.87 1.26 65.34 @.08 - PEAK 1 4530.08 44.64 74.B0 -29.36 63.68 34.12 12.28 65.36 e.8 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C19 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



samonas. FCC RF Test Report Report No. : FR430102B

Pol. Horizontal Vertical
1‘.““LMI(III]J‘ﬂm) m Level {4BuVim)
1138 134
915 075
s FCCRART 150 3
FCCPART15C
650 B0
FCCRART 5C (VG FOC PART 19C AV
4“«" f ] TS I— : -
Peak " g g AT R
2 P ol
Avg
163 i
000 6000, 9000, 12000 15000, 18000
Frequency (MHz) 3000 £000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Reark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4580.00 40.68 74.86 -33.32 59.96 34.28 12.87 65.55 .8 - -- PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4933.00 48.16 74.80 -25.84 67.20 3418 12.22 65.36 .8 - -- PEAK 1 4300.00 40.27 74.80 -33.73 99.55 34.20 1.07 €555 0.0 -~ - PEAK
3 730.00 42.88 74.00 -31.12 56.95 35.80 14.98 64.85 @8 - -- PEAK 1 730808 42.42 4.8 -31.58 56.49 35.88 14.98 64.85 6.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C20 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
g bt " bty
44 LI M
Peak
325 35
163 163
U U
40 U5k, 44, 2476, 2488, 200 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 24%9.50 55.09 74.00 -18.91 38.80 32.40 B8.87 30.98 6.0 109 165 PEAK 1 2430.00 102,93 ----vv -enee- B6.62 3240 5.88 30.97 6.00 100 185 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCLC PART A5C (AVG) FCC PART A5C (AVG)
9 el 1
Av w/—w/’,—v-/l/-
g 325 35
163 163
U U
40 U5k, 44, 2476, 2488, 200 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 248392 43.76 54.00 -10.24 27.45 32.40 8.88 30.97 6.00 109 185 AVERAGE 1 2480.00 101,85 ----vv -=--m- 85,54 3240 .88 30.97 6.00 100 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 95
B FCC PART 15C B FOL PART 15C

654 \ 650
IR NCE TR T T U MY WA o) 1,; A gl

iy ! ‘ Y M
Peak
125 15
16 163
U v
40 Uil U4, 26, 2488, 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe @ B0 g & & @& o dy
1 2483.62 55.16 74.00 -18.99 38.79 32.40 8.8 30.97 6.0 292 246 PEMK 1 2430.00 100,22 ----vv -=nem- 83,91 3240 B.88 30.97 6.00 22 246 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
54 50
FOLC PART 150 (AVG) FCLC PART15C AVG)
9 D 1
Av v/\,—\/_"_/_’—j
g 125 15
16 163
U v
40 Uil U4, 26, 2488, 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe @ B0 g & & @& o dy
1 248434 43.55 54.00 -10.45 27.24 32.40 8.88 30.97 6.00 292 246 AVERAGE 1 2450.00 99.18 ----ev -oeee- 8279 3240 5.88 30.97 6.00 292 246 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



samonas. FCC RF Test Report Report No. : FR430102B

Pol. Horizontal Vertical
mLeveI(m‘ﬂm} 1,",“ Level (dBuVim)
134 1134
915 075
i FECPART ¢ 3
FCCPART15C
850 65,
, FCC PART45C (AVE) FOC PART 150 (V5]
0l
488 al
L il bl 4
Peak i’ s gt Pl
o B i
Avg
163 i
3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Reark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4960.08 39.%9 74,08 -34.01 59.88 3424 1.7 65.40 0.0 - - PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4030.00 43.41 74.08 -15.50 67.42 34.07 1026 65.34 0.0 - - PEAC 1 4960.00 40.66 74.00 -33.34 59.75 34.24 1.07 540 0.00 - - PEAC
3 7M0.00 43.22 74.00 -30.78 57.40 35.80 15.21 65.19 0.0 - -- PEAK 1 74908 43.10 7400 -39 57.28 35.88 15.21 6519 8.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C23 of C31

TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



waranss. FCC RF Test Report Report No. : FR430102B

10
Mode Band Edge

2400-2483.5_Bluetooth-LE _CHO01_2404MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART 15C B FCCPART15C
50 | ‘J k a0
" W PRI PR SREJ N O O 1 94 FITEN AT bk MM«W«WMMMM
LIRS LI
Peak
125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 134445 55.9 74.00 -18.10 39.93 32.26 B.65 30.94 6.00 140 350 PEAK 1 2404.00 102,16 ----vv -onem- 85.88 3240 B.81 30.93 6.00 140 350 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 § 44
Av M‘F’—/
g 125 125
163 163
I I3, 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1237643 43,53 54.00-10.47 27.37 3235 874 3093 600 140 350 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 20400 99,61 - woeeee 8334 1240 880 3093 6.0 140 350 AVERAGE

Sporton International Inc. (Kunshan)
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10
Mode Band Edge

2400-2483.5_Bluetooth-LE _CHO01_2404MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART 15C B FCCPART15C
50 a0
1
. Y - P— bttt ol NIRRTV PO TS MMMWWHWM
u : s M
Peak
125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2378.25 55.08 74.00 -18.92 38.99 32.36 8.75 30.93 6.0 308 262 PEAK 1 240400 99.59 --veev oomeee 83,32 3240 5.80 30.93 6.00 300 262 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 { 44 ‘
Av MFI
g 125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1238631 43,54 54.00 -10.46 27.33 3237 B.77 3093 600 300 262 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
12000 97,06 ----nm -memev 80.79 1240 8.80 3093 6.0 3@ 262 AVERAGE
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Pol. Horizontal Vertical
mLeveI(ﬂ&Mm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 FECPAR 50 i3 FECPARTIEC
650 65,
FCC PART15C (AVE) FCC PART 15C (AVE)
7
LLE § 2 R
Peak ~ o
o e i '
35 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4308.09 39.31 74.80 -34.69 58.20 34.28 12.51 65.68 @.00 -~ .- PEAK 1 4308.00 39.64 74.00 -34.36 5853 34.28 10.51 €5.68 0.00 - - PEAC
1 4978.00 48.63 74.86 -25.97 67.87 34.13 119 65.36 @.08 - PEAK 1 4587.08 45.17 74.B0 -25.83 64.19 3488 12.25 65.35 e.8 - - PEAK
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Pol. Horizontal Vertical
13J!Lemi(|IBIJ‘ﬂm) 11“ Level (dBuVim)
134 134
915 075
s FCCRART 150 3
FCCPART15C
850 65,
, FCCRART 5C (VG FOC PART 19C AV
m il 4 ol M
A 7 .
Peak = 'mm UMMMW o 1 m WMMM
O u b
Avg
163 i
3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 £000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4560.00 40.65 74.86 -33.95 59.33 34.28 12.87 65.55 .8 - -- PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4%9p.00 48.71 74.86 -25.19 67.72 34.06 12.27 65.34 .08 - -- PEAK 1 4830.00 40.77 74.00 -33.23 6005 34.20 1207 6555 0.0 - -- PEAC
3 730.00 4189 74.00 -32.11 95.96 35.80 14.98 64.85 8.6 -~ -- PEAK 1 73808 43.61 4.8 -30.99 57.88 35.88 14.98 64.85 Q.8 - -- PEAK
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12
Mode Band Edge

2400-2483.5_Bluetooth-LE _CH38_2478MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 50
oot Mbesds bt A i Pt WWWM i bbb )
484 488 M
Peak
325 35
163 163
2440 U5k, 44, 2476 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 249334 5517 74.00 -18.83 38.87 32.40 8.87 30.97 6.00 154 3IPENK 1 2478.00 101,66 -----v -=--=- 85,35 3240 5.8 30.97 6.0 154 31 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCLC PART A5C (AVG) FCCPARTA5C (AVG)
9 - i 1
Av W”_—/—"ﬂ—
g 325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 49532 43,85 54.00-10.15 27.55 32.40 8,87 30.97 600 154 30 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1T U700 99.27 ---vem woeeee 8296 1240 888 3097 6.0 154 31 AVERAGE
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12
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
RTT R PPN A oot " oy it
44 LI M
Peak
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 249530 55.43 74.00 -18.57 39.13 32.40 8.7 30.97 6.0 278 256 PEAK 1 2478.00 100,69 ----vv -=-em- B4.38 3240 B.88 30.97 6.00 278 256 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
9 I 4 1
AV M
g 325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 49346 43.77 5400 -10.13 27.47 32.40 B.87 30.97 6.0 278 256 AVERAGE 1 78,00 98.29 ---nev -emeee BL.98 3240 5.88 30.97 6.00 278 256 AVERAGE
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Pol. Horizontal Vertical

T L)

113§ 1134

915 915

B3 FECPAR 50 i3 FECPARTIEC

650 65,

FCC PART15C (AVE) FCC PART 15C (AVE)
1

m ol
Peak nw i W‘"W" P g A

DS, 0] o
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 495600 43.54 74.00 -25.46 67.64 34.26 12.05 65.41 0.8 .- - Pesk 1 4956.00 40.02 74.00 -33.98 S9.12 34.26 12.05 541 @.00 - - PEK
1 743400 4228 74.86 -31.72 S6.5¢ 35.88 15.15 6507 @8 - -- PEAK 1 743408 43.16 74.80 -30.84 57.38 35.88 15.15 e5.17 .8 - -- PEAK
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Pol. Horizontal Vertical
Level (dBuVim) gplevel (Buvim)
FCC PART 15¢ FCC PART 15¢
H 504 |
[
i, a1
2 § " - 4 b
[t S0 Y
\m b o JWW’”‘F"" W " l i W;-’MWWJWWWM
. o gl i B
Wy 24 W \7( m e
Peak il
f 100
Avg 09
E 00
30 foo. 200 300 400. 500 600 700 800 %00 1000 30 100 200 300 400 500 600 700  800.  900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit  ReadAntenna Cable Preamp AfPos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Facter Remark Freq Level Limit Line Level Factor Loss Factor Remark
WHz dBuV/m B dBuV/m dBuY dB/m  dB  dB  com deg T WAz dBu¥/m  dB dBuV/m  dBu¥ dB/m @B a8  om  deg
1 9499 1715 -26.35 43.50 3272 15.48 128 3228 --- - Peak B R
2 21818 27.00-19.00 46.00 42.18 1516 2.00 3234 -~ Peak L R P o 1 A N B S
3 MO.04 2096 -17.04 4600 .96 1.7 215 BE - - Peak 3 35W 5272073 400 #04 20.01 26 323 — - Peak
4 40195 2348 -20.52 46.00 30.06 23.13 2.87 3288 oo Peak 4 56253 29.B4 1616 46,00 3254 2667 320 3257 -  — Peak
5 56156 29.91-16.09 46.00 3261 26.67 3.20 3257 - — Peak 5 74974 29361664 4500 29.84 2821 370 3.3y -  — Peak
6 850.62 30.18 15,82 46.00 19.21 29.08 393 S04 -om o Peak 6 94859 30.75-15.25 46.00 2,62 31.00 415 302 - - Peak
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TEL : +86-512-57900158
FCC ID: XMR2024FCE863R



SPORTON LAB.

e% FCC RF Test Report

Report No. : FR430102B

Appendix D. Duty Cycle Plots

Duty VBW
Antenna Band Cycle(%) T(ms) 1/T(kHz) Setting
0 Bluetooth LE 1Mbps 85.55 2.1449 0.466 0.47KHz
0 Bluetooth LE 2Mbps 57.53 1.07971 0.926 1KHz
1 Bluetooth LE 1Mbps 85.55 2.1449 0.466 0.47KHz
1 Bluetooth LE 2Mbps 57.37 1.0725 0.932 1KHz
<ANTO>
Bluetooth - LEIMbps
Spectrum | [%]
Ref Level 19.00 dBm Offset 5.50 dB & RBW 1 MHz
Att 30 dB @ SWT 10ms  VBW 1 MHz
SGL
@ 1Pk Max
" D3[1] -0.01 dB
10 dem 5 — D2 02 2.5072 ms|
M1[fL] 8.95 dBm
0dem 1.5362 ms
-10 dBm
-20 dBm
-30 dBm
-40 dém
50 dBm ) s bt i
-60 dBm
-70 dBm
CF 2.44 GHz 691 pts 1.0 ms/
Marker
Type | Ref | Tr[:l X-value | Y-value | Function Function Result |
M1 1 1.5362 ms 8,95 dBm
D2 ™M1 1 2,1449 ms -0.05 dB
D3| ™M1 1 2,5072 ms -0.01 dB
‘T ] Ready NEERRRRES e
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Bluetooth — LE2Mbps

Spectrum

= Att
SGL

Ref Level 32.00 dBm

(=]

Offset 12.00 dB & RBW
30 de & SWT

5ms

1 MHz
vBW 1 MHz

@ 1Pk Max

D3[1] 0.00 dB

1.87681 ms

M1[1] 6.88 dBm

94.20 ps

-50 dem

-60 dBm

CF 2.44 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

94.2 ps
1.07971 ms
1.87681 ms

6.88 dBm
-0.25 dB
-0.00 dB

i

<ANT1>

Bluetooth - LEIMbps

Spectrum |

(=]

Ref Level 19.00 dBm
Att
SGL

Offset 5.50 dB & RBW
30 dB @ SWT

10 ms

1 MHz

vBW 1 MHz

@ 1Pk Max

M1
10 dBm

D3[1] -0.01dB

2.5072 ms

0 dBr

Ml 8.95 dBm

-10 deém

l.5362 ms

-20 dBm

-30 dém

-40 dBm

-50 dBm Ly,

-60 dem

E
E:

-70 dém

CF 2.44 GHz

691 pts

1.0 ms/

Marker
Type | Ref | Tr|:|

X-value |

Y-value |

Function

Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

1.5362 ms
2.1449 ms
2.5072 ms

8,95 dBm
-0.05 dB
-0.01 dB

i

J Ready
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Bluetooth — LE2Mbps

Spectrum |

Ref Level 19.00 dBm

(=]

SGL

Offset 5.50 dB & RBW 1 MHz

Att 30 dB & SWT 10 ms

vBW 1 MHz

@ 1Pk Max

I -
10 d8m L

0 dBirn

— B E—

D3[1]

0.00 dB
1.8696 ms
8.69 defm|

405.8 ps

bhadeitom gl

Lk el
L i

-60 dem

sl
o

-70 dém

CF 2.44 GHz

691 pts

Marker
Type | Ref | Trc |

X-value |

Y-value | Function

M1 1
Dz, ™M1 1
D3] M1 1

405.8 ps
1.0725 ms
1.8696 ms

2.69 dBm
-0.09 dB
0.00 dB

Function Result

1.0 ms/

i

J Ready
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